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Study on functional maintenance of stainless piping system after massive earthquake

Part 2 Seismic evaluation of aging-resistant materials
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< Synopsis>  The Great Hanshin-Awaji Earthquake in 1995 has prompted reviews of the seismic design standard as
well as seismic performance of water supply conduit system.

E-defense table test results of a stainless piping system using new pipes and new fittings were provided in the first report.
However, for functional maintenance of stainless piping system it is important to study its seismic performance after the
elapse of 50 to 100 years. An evaluation has been made on seismic performance of aged stainless steel pipes and the
results are provided in this report.
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